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Test Report No.: SASMIRA/TR-300/21-22 Date | 19.06.2021
Clique Medical Solutions Pyt Lid.,
| Name & Address of customer 1B, 1806, Dreams Complex, Behind Dreams Mall,
l Bhandup (W), Mumbai - 400 078
' Sample forwarding letter No. Letter Dated 14.06.2021
Particulars of sample given by the customer One Fabric sample
Sample ID: Thermaissance Fabric — Royal Green
i colour
| Date of receipt 15.06.2021
_ Date of testing 15.06.2021 to 19.06.2021

I] Name of the Test:
Evaluation of Antifungal Activity as per Modified AATCC 30 (Part 111)-2017

] Test Organisms: Mucorracemosus ATCC 42467

Mucor species or strains exhibit dimorphism. M. racemosus possesses the ability to exhibit multiple

morphology (mainly, filamentous and spherical shape) to withstand various environmental stress
similar to #ucor clinical isolates.

I1I] Additional Test Information;

a. Sample Size: 38mm disc
b. No. of samples tested: 2
Media used for growth of fungi:Sabouraud Dextrose Agar
Media used for the test: Mineral Salt Agar
25
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e. Incubation conditions: 72 hrs at 25°C
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| Test Report No.: SASMIRA/TR-300/21-22 Date | 19.062021 |
IV] Test Results
S:lm[-;lc_ll)'.\l;rk Growth above fabric [ Growth-free Zone
(mm)
Thermaissance Fabric — No growth Absent

Royal Green colour

Control Fabric: Macroscopic growth

V] Conclusion:

Thermaissance Fabric — Royal Green colour shows resistance against Mucorracemosus

ATCC 42467 when tested as per Modified AATCC-30 part -I11.

*Small portion of the submitted sample is attached for your reference. /'ﬁ’.
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AUTHORISED SIGNATORY

Pramod Salunkhe
Microbiology Lab

-- End of the Test Report --
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